
SOP Tag No: BANS-WTP-OP Title: TOC Page 1 of 1 

 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

Standard Operating Procedure 

 

 

 

 

Operation of Bansbari Water Treatment Plant 

 

(As of 2023/12/25) 

 



SOP Tag No: BANS-WTP-OP Title: TOC Page 1 of 1 

 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

TABLE OF CONTENTS 

1. Overview of the facility 
1.1 General Information 

1.2 Components of the process 

2. Bio filter and Caustic Soda Feeding Equipment 
2.1 Bio Filter Equipment 
2.2 Caustic Soda Feeding Equipment 

3. Flocculation and Sedimentation Equipment, PAC feeding equipment, Slaked lime feeding 
equipment 

3.1 Flocculation and Sedimentation equipment 
3.2 PAC Feeding Equipment 
 3.2.1 PAC Solution Preparation 

 3.2.2 Deciding Dosage (Feeding Rate) 
 3.2.3 PAC Dosing (feeding) Pump Setting 
3.2.4 Floc Formation 

3.3 Slaked Lime Feeding Equipment 
 3.3.1 Lime Solution Preparation 

 3.3.2 Dosing Rate Instruction 

 3.3.3 Dosing Rate Calculation 

 3.3.4 Lime Dosing Pump Setting 

4. Rapid Sand Filtration Equipment 
4.1 General 
4.2 Operation 

5. Clear-Water Reservoir and Water Transmission Pump equipment 

6. Sludge and Drainage Equipment 

7. Chlorine Feeding Equipment 
7.1 Sodium Hypochlorite Generation and Feeding Equipment 
7.2 Bleaching Powder Feeding Equipment 
7.3 Preparing Bleaching Powder Solution 

7.4 Transferring the Bleaching Powder Solution to Storage Tanks 

7.5 Dosing (Feeding) the Bleaching Powder Solution to Water 

7.6 Cleaning Tanks and Pipes 

 
 

 



SOP Tag No: BANS-WTP-OP Title: Overview Page 1 of 3 

 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

1. Overview of the facility 

1.1  General Information 

(1) Facility Name:  Water Treatment Plant of the Maharajgunj Branch 

(2) Facility type:  Surface and Ground water treatment plant 

(3) Establishment:  1994 

(4) Water Source:  Surface water from Shivapuri and Bishnumati and ground water from BB0, 

BB1, BB2 wells in the vicinity of the treatment plant area 

(5) Capacity:   25 MLD (Design) 

   20.1 MLD (Actual) 

(6) Access:   700m (3 mins drive) from Narayangopal Chowk, Ring Road  

(7) Objective:  Removal of ammonia, turbidity, organic matter, bacteria, and other harmful 

matter 

 

1.2 Components of the process 

There are seven (7) unit process in Bansbari WTP as outlined below: 

1. Bio filter process and caustic soda feeding equipment 

2. Flocculation and Sedimentation basins, PAC and slaked lime feeding equipment 

3. Rapid Sand Filter (RSF)  

4. Clear Water Reservoir (CWR) and Transmission pump equipment 

5. Sludge and drainage equipment 

6. Sodium hypochlorite generator and feeding, bleaching powder feeding equipment 

7. Water quality testing laboratory 

  



SOP Tag No: BANS-WTP-OP Title: Overview Page 2 of 3 

 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 1: Schematics of Bansbari Water Treatment Plant 
 

  

Ground Water Surface Water 

Caustic Soda Air Blower Bio-Filter 

Alum 

Bleaching Power 

Flocculation/ 
Sedimentation 

Basins 

Rapid Sand Filter 

Clear Water Reservoir 

Pumping Facility 

Distribution Reservoir 

Supply Supply 

Sludge and 
Drainage Basin 



SOP Tag No: BANS-WTP-OP Title: Overview Page 3 of 3 

 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

 
 

 
Figure 2: Schematics of Chemical System in Bansbari WTP 

 

Prior to the understanding of operation and maintenance of individual process, it is important to 

keep daily record of total inflow of water into the system. 

 

(1) Surface water inflow: Record readings from the flowmeter  

(2) Groundwater inflow: Record individual pumps inflow rate  

 

 

Caustic soda 

Ground water Bio-filter 

Slaked 
lime 

Surface 
water 

Flocculation/ 
sedimentation 

basins 

Distribution 
basin 

Feeding 
pump 

Sludge 
drainage 

basin 

PAC 

pH 

pH 
Tu 
Cl 

1) 

7) 

2) 

5) 4) 

3) 7) 

Clear water 
basin Rapid sand filter 

Sodium 
hypochlorite 

Bleaching 
Power 

Sodium hypochlorite 
generation equipment 

pH 
Tu 

6) 7) 



SOP Tag No: BANS-WTP-OP Title: Bio Filter Equipment Page 1 of 9 

 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

2. Bio filter and Caustic Soda Feeding Equipment  

2.1 Bio Filter Equipment  

The following sections is an extract from the original Operational Manual. 
 
Purpose: To remove ammonia from the ground water by using nitrification action of aerobic 

microorganisms.  

 
Mechanism: Filter media is filled into the bio-filter tank for proper propagation of the 

microorganism. Air blowers provide air under pressure for diffusion of oxygen. Ammonia is 

nitrified (converted to nitrite and nitrate) by microorganism and removed from water. 

 

Equipment outline:  

Equipment Type Size No 

Receiving 
well 

Reinforced  
Cement  
Concrete 

Front well: 4.5 m x 4.0-2.4 m x 2.2  m x approx.5.2 m 
Rear well: 2.1 m x 1.9 m x approx. 5.2 m 
Capacity: 87.00 m3 

Detention period: 7.1-24.1 minutes 
Incidental equipment:  
Air diffuser: 1 set 
Overflow weir: 1.9 m (width) x 0.3 m (length), 1 unit 
(synthetic lumber) 

1 basin 

Bio-filter tank Reinforced 
Cement 
Concrete 

Filter basin size: 2.46 m (width) x 5.94 m (length) 
Filter Area: 14.6 m2/basin 
Filter medium: Artificial, light, pelleted filter media 
(pellet dia:  5 – 15 mm, layer depth: 1.3 m) 
Supporting layer: Gravel (size=6 – 20 mm, layer depth 0.2 
m) 
Underdrain: Leopold block (automatically washable), 
combined type for water and air 
Washing:  
Back washing rate: 1 m3/m2/min 
Back washing period: 8 min 
Air washing rate: 0.8 m3/m2/min 
Air washing period: 6 min 

10 basins 

Make-up 
water 
quantity and 
make up 
pumps 

Submersible 
 pump 

Capacity: ϕ 250 x 7 m3/min x 8.5 m 
Motor: 400V x 50 Hz x 15 kW 
 

2 pumps 

Make up 
water tanks 

 3.0 m (w) x 15.2 m (l) x 3.5 m (effective water depth) 
Capacity: V2 = 3.0 x 15.2 x 3.5 = 159.6 m3 
During normal filtration, a part of the treated water shall 
be stored in the make-up tanks 

 

This equipment is not in use.  



SOP Tag No: BANS-WTP-OP Title: Bio Filter Equipment Page 2 of 9 

 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

Equipment Type Size No 

Air blower Roots blower Capacity: ϕ 125 x 11.0 m3/min x 0.6 kg/cm2 

Motor: 400 V x 50 Hz x 22 kW 
3 pumps  
(2 duty + 1 
spare) 

 

Valves and air blower operation 

                         Op. stage 
Op. items 

During filtration During 
backwashing 

During inspection of 
the basin 

Raw water inflow valve (V1) Open Closed Closed 

Water discharge gate (G1) Closed Open Open 

Clear water gate (G2)  Open Open Closed 

Drainage valve (V2) Closed Closed Open 

Air supply valve (V3) Open Closed Closed 

Back washing valve (V4) 
(air washing) 

Closed Closed Closed 

Air blower Operate 1 unit Operate 1 unit - 

Makeup pumps  - Operate 1 unit - 

 

 

 

Valve and gate 



SOP Tag No: BANS-WTP-OP Title: Bio Filter Equipment Page 3 of 9 

 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

 

Valves and gates 

 

 

Backwash/ makeup pumps 

Back Wash 
/Make up Pump 



SOP Tag No: BANS-WTP-OP Title: Bio Filter Equipment Page 4 of 9 

 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 

 

Air blowers 

 

 

On-Off panel of makeup pumps 

Air Blower  

Off  On  



SOP Tag No: BANS-WTP-OP Title: Bio Filter Equipment Page 5 of 9 

 

The Project on Capacity Development of KUKL to Improve Overall Water Supply Service in Kathmandu Valley 
 